Mo. : GZINI70300560CCM
M*. Jd.ﬂ;l”’?
Page: 14 6




Y

TEST REPORT
No. : GZIN170300560CCM
Date : Jul 21, 2017
Peage: 2of &
Summary of test results
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is made, the fioor covering {except as provided for below)
.‘masﬁtmt -1:2002 and the resufting
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Test item 2: Pemiachiorophencl (PCP)
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by GC-MS.

Test result: -
Penta snh mgkg 50 ND
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Test method: With refarence to EN 717-1:2004, snalysis was performed by UV-Vis.
Test liomis) e = e
FomaidshydeEmission(ingh)  ~ mgim 0080 ND
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Test condhtion: :

Testing speed: 0.20m/s
Testrosult:
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